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1. Customer Information

Applicant: Wisycom s.r.l.
Address: Via Tiepolo, 7/E
Tombolo, 35019, Italy

11 Test Result Summary
The following test procedure was used ANSI C63.26. Full test results are available in this report.
No additions to the test methods were needed. There were no deviations, or exclusions from the test methods. No test

results are from external providers or from the customer. The test results relate only to the items tested. Timco does not
offer opinions and interpretations, only a pass/fail statement.

Clauses Description of the Requirements (Pass, Ffziislucljtr N/A)
PART 2.1046(a), 74.861(e) (1) (ii), (iii) | Conducted Power PASS
2.1049(c), 74.861(d)(4)(i) Operating Bandwidth PASS
Z?ZR—E Z%;gge)m’ ETSTEN 300- Unwanted Emissions PASS
2.1051(a), 74.861(e)(6)(iii) Unwanted Emissions PASS
2.1053, 74.861(e)(6)(iii) Unwanted Emissions PASS
2.1053, 74.861(e) (4) Frequency Stability PASS
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2. Location of Testing

2.1 Test Laboratory

Timco Engineering Inc. is a subsidiary of Industrial Inspection & Analysis, Inc. (“lIA"). Testing was performed at Timco's
permanent laboratory located at 849 NW State Road 45, Newberry, Florida 32669

FCC test firm # 578780

FCC Designation # US1070

FCC site registration is under A2LA certificate # 0955.01
ISED Canada test site registration # 2056A

EU Notified Body # 1177

For all designations see A2LA scope # 0955.01

Page 6 of 84

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669 TIMCO
(352) 472-5500 / testing@timcoengr.com ENGINEERING,Inc.

2.2 Testing was performed, reviewed by

Dates of Testing: 7/1/2021—-7/2/2021

AaTlE

. T i i Sr. EMC Engineer fﬁ/_\ﬁﬁ
Signature: < e AT ED EMC003838-NE MDII':—
Name & Title: Tim Royer, EMC Engineer

Date of Signature 9/7/2021
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3. Test Sample(s) (EUT/DUT)

The test sample was received: 7/1/2021

3.1 Description of the EUT

A description as well as unambiguous identification of the EUT(s) tested. Where more than one sample is required for
technical reasons (such as the use of connected units for the purpose of conducted output power testing where the
product units will have integral antennas), each specific test shall identify which unit was tested.

|dentification

FCC ID: POURPU500

Brief Description Wireless Microphone
Model(s) # RPU500

Firmware version n/a

Software version n/a

Serial Number 01500110

Technical Characteristics

Technology

Wireless Microphone

Frequency Range

174-216 MHz, 450-451 MHz, 455-456 MHz, 470-608 MHz

653-657 MHz, 941.5-952.0, 952.85-956.25 MHz, 956.45-959.85
MHz

Duty Cycle 100%

Antenna Connector BNC or TNC Type Female

Voltage Rating (AC or Batt.) AC & Battery

Antenna Characteristics

Antenna Frequency Range Mode / BW Antenna Gain
1 n/a n/a 0 dBi
2
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3.2 Configuration of EUT

Band Mode Number of Ant.
174-216 MHz
450-451 MHz
455-456 MHz
470-608 MHz
653-657 MHz
941.5-952 MHz

952.85-956.25 MHz
956.45-959.85 MHz

Transmit 1

Operating conditions during Testing:

No modifications of the device under test (including firmware, specific software settings, and input/output signal levels
to the EUT).

Peripherals used during Testing:
No peripherals used.

3.3 Test Setup of EUT
Equipment, antenna, and cable arrangement. The setup of the equipment and cable or wire placement on the test site
that produces the highest radiated and the highest ac power-line conducted emissions shall be shown clearly and
described. Information on the orientation of portable equipment during testing shall be included. Drawings or

photographs may be used for this purpose.

Test Setups are included in the test report.
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4. Test methods & Applicable Regulatory Limits

4.1 Test methods/Standards/Guidance

:lN‘G IIN EMI NGG 19.

The measurement was performed as per ANSI C63.26. Full test results are available in this report.

Limits and Regulatory Limits:
1) FCC Part 74 H

5. Measurement Uncertainty

Parameter Uncertainty (dB)
Conducted Emissions 1.42
Radiated Emissions (30 — 200 MHz) 5.49
Radiated Emissions (200 — 1000 MHz) 5.79
Radiated Emissions (1 GHz — 18 GHz) 4.37

using a coverage factor of K=2.

The uncertainties provided in this table represent an expanded uncertainty expressed at approximately the 95% confidence level

6. Environmental Conditions

Temperature & Humidity

Measurements performed at the test site did not exceed the following:

Parameter Measurement
Temperature 23 C+/-5%
Humidity 55% +/- 5%

Barometric Pressure

30.05 in Hg

Note: Specific environmental conditions that are applicable to a specific test are available in the test result section.
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7. List of Test Equipment and Test Facility

The test equipment used identified by type, manufacturer, serial number, or other identification and the date on which
the next calibration or service check is due.

Description of the firmware or software used to operate EUT for testing purposes.

A complete list of all test equipment used shall be included with the test report. The manufacturer’'s model and serial
numbers, and date of last calibration, and calibration interval shall be included. Measurement cable loss, measuring
instrument bandwidth and detector function, video bandwidth, if appropriate, and antenna factors shall also be included
where applicable.

List of Test Equipment

Device B  Manufacturer Model 4 B currentcalld
Antenna Biconical 1057 Eaton 94455-1 1057 10/16/20 10/16/2023
Antenna, NSA Log-Periodic 1243 Eaton "96005 "1243 5/4/21 5/3/2024
Antenna Double-Ridged Horm/ETS Horn 1 ETS-Lindgren 3117 '00035923 2/25/20 2/24/2023
Antenna Double-Ridged Homn 18-40 GHz EMCO 3116 9011-2145 10/19/20 10/19/2023
CHAMBER CHAMBER Panashield 3M N/A 3/12/19 3/11/2022
Pre-amp Pre-amp RF-LAMBDA RLNAOOM45GA  |NA 2/27/19 2/26/2022
Receiver EMI Test Receiver R&S ESU 40 Rohde & Schwarz ESU 40 7100320 8/28/18 8/27/2021
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8. Test Results

The results of the test are usually indicated in the form of tables, spectrum analyzer plots, charts, sample calculations, as
appropriate for each test procedure.

A description and/or a block diagram of the test setup is usually provided.

The measurement results, along with the appropriate limits for comparison, may be presented in tabular or graphical
form. In addition, any variation in the measurement environment may be reported if applicable (e.g., a significant change
of temperature that could affect the cable loss and amplifier response).

Units of measurement

Unless noted otherwise in the referenced standard, the measurements of ac power-line conducted emissions and
conducted power output will be reported in units of dBuV. Unless noted otherwise in the referenced standard, the
measurements of radiated emissions will be reported in units of decibels, referenced to one microvolt per meter (dBuV/m)
for electric fields, or to one ampere per meter (dBA/m) for magnetic fields, at the distance specified in the appropriate
standards or requirements. The measurements of antenna-conducted power for receivers may be reported in units of
dBuV if the impedance of the measuring instrument is also reported. Otherwise, antenna-conducted power will be
reported in units of decibels referenced to one milliwatt (dBm). All formulas for data conversions and conversion factors,
if used, will be included in this measurement report.
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8.1 RF POWER OUTPUT

Limits from 2.1046(a), 74.861(e) (1) (i) 74.461(b) and test procedure from ANSI C63.26.

8.1.1  Test Data: RF Power Output Measurement Table

Tuned
Frequency Power Level Limit
(MHz) Output (mW) (mW)
(dBm) EIRP
174 14.74 29.79 50
200 15.00 31.62 50
215 14.96 3133 50
Tuned
Frequency Power Level Limit
(MH2) Output (mW) (mW)
(dBm)
450.5 29.63 918.3 1000
455.5 29.49 889.2 1000
470 23.9 24547 250
555 23.9 24547 250
608 23.74 236.2 250
654 11.34 13.61 20
657 11.38 13.74 20
942 28.83 763.84 1000
951 29.10 812.83 1000
956 29.63 918.33 1000
959 29.66 924.70 1000

:IN‘G IIN EMI N((;; 19.
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8.2 OCCUPIED BANDWIDTH

8.2.1 Bandwidth Plot, 99%, 174 MHz

® +*RBW 2 kHz
4 VBW 10 kHz

Marker 1 [T1

]

6.04 dier
Ref 20 dBm *Att 10 dB SWT 55 ms 174.025612535 MHz
20 Offpet 309 dB OBW 70.171328671 kHz
Temp |1 [T1 OPW]
I = 24 dRr
10 1
}\ 173.96456B479 MHz
Y - Tamp (2 [T1 OpW]
e L AVAYA\Wa) /\ D SN,
C A\ -t T
/1 \/ \i2 174.034734808 MHz
10 / \
~—20
- 30 V | Il \/ \
™~ —40 / \
=50 / \
B My .
W;jurﬂ’ U’IV v'\f W‘{\u\
—70
—80
Center 174 MHz 21.89345455 kHz/ Span 218.9345455 kHz

Date: 16.FEB.2003 02:47:24

TIMCO

ENGINEERING,Inc.

o
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8.2.2 Bandwidth Plot, 99%, 200 MHz

® +*RBW 2 kHz
4 VBW 10 kHz

Marker 1 [T1l

]

TIMCO

ENGINEERING,Inc.

5.67 dBEr
Ref 20 dBm “att 10 dB SWT 55 ms 200.027366818 MHz
20 Offget 309 dB OBW 15.083321678 kiz
Temp |1 [T1 OPW]
— 10 — 2 ceo (PN
+ 199.962107483 MHz
EMag Tamp (2 [T1 OpW]
= | A AA AN f\\ ™
r IVL
7/1 \ \/U v \ifz 2(0.037190804 MHz
——10 /
PS
- 20
A I
7 V \
/ \ IE
- aC

?’M‘w

—80

Center 200 MHz 21.89345455 kHz/

Date: 16.FEB.2003 02:49:53

Span 218.9345455 kHz
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8.2.3 Bandwidth Plot, 99%, 215 MHz

® JRBN 2 kHz Marker 1 [T1 ]
4 VBW 10 kHz 5.87 dRr
Ref 20 dBm “Att 10 dB SWT 55 ms 215.027717675 MHz
20 Offpet 30|19 dB OBW 16.48674$252 kHz

Temp |1 [T1 OPW]

| & 50 e IPN
10 T

214.96140$769 MHz

FBeY - Terp |2 [T1 OBW]

7TE /[/W\ f\ AAAAN f\ /XW\ .

U VV\/V U / \{7 215.0378;(_51; ;:[iZL T

L ond M
|

(@)

——]
\\ﬁ}\
= ———

A ] M
7 T

—80

Center 215 MHz 21.89345455 kHz/ Span 218.9345455 kHz

Date: 16.FEB.2003 02:51:39
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8.24 Bandwidth Plot, 99%, 450.5 MHz

<:§§> *RBW 2 kHz Marker 1 [T1 ]
VBN 10 kHz 15.29 dmr
Ref 40 dBm *Att 10 dB SWT 60 ms 450.500000000 MHz
40 Offpet 3014 dB OBW 13.178671329 kHz
Temp |1 [T1 OBW]
- 51PN
450.462312984 MHz
Py - Tenmp (2 [T1 OBW]

B‘l:A I

20 PVl —
4%0.535491656 MHz
1 T2
10 / \

/ VY

-

—60
Center 450.5 MHz 22.83174545 kHz/ Span 228.3174545 kHz

Date: 8.JUL.2021 09:13:01
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8.2.5 Bandwidth Plot, 99%, 455.5 MHz

<:§§> *RBW 2 kHz Marker 1 [T1 ]
VBN 10 kHz 19.87 dmr
Ref 40 dBm *Att 10 dB SWT 60 ms 455.472192105 MHz
40 Offpet 3014 dB OBW 13.178671329 kHz
Temp |1 [T1 OBW]
- 1 o2 e||IFN
495.4623132984 MHz
Py - 1 Tenmp (2 [T1 OBW]

B‘l:A I

20 el —
/\/\/\/V/\/\[\jr\ 455.53549]656 Mz

W
10 /_I \

N V'

-

My HJN I
—c0
Center 455.5 MHz 22.83174545 kHz/ Span 228.3174545 kHz

Date: 8.JUL.2021 09:15:52

Page 18 of 84

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

8.2.6  Bandwidth Plot, 99%, 470 MHz

® JRBN 2 kHz Marker 1 [T1 ]
4 VBN 10 kHz 12.51 dRr
Ref 20 dBm Att 5 dB SWT 60 ms 469.972247111 MHz
20 Offfet 30|19 dB OBW 73.1326132500 kHz

Temp |1 [T1 OPW]

75 ce|(IFN

10
\/\/\/\//\/\/\/ 469. 962494096 MHz
BV 1 T2 Tenp (2 [T1 OBW]

C —SS—difm
/ \ 470.035628709 MHz

—20 \/ y v “\/'\‘\

e

Center 470 MHz 23.402436 kHz/ Span 234.02436 kHz

Date: 6.JUL.2021 10:53:45

Page 19 of 84

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

8.2.7 Bandwidth Plot, 99%, 555 MHz
® 4REBW 2 KHz Marker 1 [T1 ]
4 VBW 10 kHz 12.80 dRr
Ref 20 dBm Att 5 dB SWT 60 ms 555.027002811 MHz
20 Offpet 30/9 dB OBW 15.75788%769 kHz
- Temp |1 [T1 OPW]
10 A\ A 12 = |IPN
5%4.96099%940 MHz
EMae 1 T2 Temp (2 [T1 OBW]
ZIEW - 63T —
/ \ 5%5.03675B826 MHz
10 \
B A\ A A
~—30
/ \ -
—40 2C

o

AW

Center 555 MHz 23.402436 kHz/

Date: 6.JUL.2021

10:59:56

Span 234.02436 kHz
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8.2.8 Bandwidth Plot, 99%, 608 MHz

® +RBW 2 kHz
4VBW 10 kHz

Marker 1 [Tl ]

12.73 dBr
Ref 20 dBm Att 5 dB SWT 60 ms 607.971872072 MHz
20 Offpet 30|19 dB OBW 2.00749%385 kHz
v Temp |1 [T1 OPW]
. fx\ M 49 dBx
J/ \/\/\/\—\_/V\/ \Y 6(7.962871135 MHz
EMae 1 T2 Tenp [2 [T1 OBW]
e . e
/ \ 6(8.03487$631 Mz
10 / \
| ™M AN
20 \/ \/ \
——30

Center 608 MHz 23.402436 kHz/

Date: 6.JUL.2021 11:04:37

Span 234.02436 kHz
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8.2.9 Bandwidth Plot, 99%, 654 MHz

® JRBN 2 kHz Marker 1 [T1 ]
4 VBN 10 kHz 2.26 dRr
Ref 20 dBm Att 5 dB SWT 60 ms 653.971872072 MHz
20 Offfet 30|19 dB OBW 73.1326132500 kHz

Temp |1 [T1 OPW]
- 10 —b 15 e ||IPN

6%3.962121057 MHz
Tamp [2 [T1 OBRW]

1
C FK 5T
\/\/V\/‘/\/\N 694.035258670 zf| B
1 T2

. \/A\‘ U/"\\

o

i

Center 654 MHz 23.402436 kHz/ Span 234.02436 kHz

Date: 6.JUL.2021 11:07:21
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8.2.10 Bandwidth Plot, 99%, 657 MHz

® JRBN 2 kHz Marker 1 [T1 ]
4 VBN 10 kHz 2.09 dRr
Ref 20 dBm Att 5 dB SWT 60 ms 656.971872072 MHz
20 Offfet 30|19 dB OBW 73.1326132500 kHz

Temp |1 [T1 OPW]
- 10 —b 54 ae||IPN

6%6.962121057 MHz
Tamp [2 [T1 OBRW]

1
C I'K 63T
/\/\/V‘/V\/\/ 647.035258670 mzf| BT
il o)

. \/A\‘ \/*\\

o

Center 657 MHz 23.402436 kHz/ Span 234.02436 kHz

Date: 6.JUL.2021 11:09:27
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8.2.11 Bandwidth Plot, 99%, 942 MHz

® 4 RBA 2 kHz
4 VBW 10 kHz

Marker 1 [Tl ]
20.34 diex

TIMCO

ENGINEERING,Inc.

Ref 30 dBm Att 5 dB SWT 60 ms 942 .026627772 MHz
30 Offget 3019 dB OBW 15.00780F7692 kHz
1 Temp |1 [T1 OPW]
-0 r’ 28 = IIPN
941.96099%940 MHz
P - h /\/\ Terp (2 [T1 OpwW]
Aranw — 10 —- y ST
/ u U \ 942 .036003748 MHz B
C /l \
o / ‘ \1’\/\
20 \
/ fc 5 2]
ac

T,

Wil

"“VLW'

Center 942 MHz 23.402436 kHz/

Date: 6.JUL.2021 11:16:13

Span 234.02436 kHz
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8.2.12 Bandwidth Plot, 99%, 951 MHz

® *RBW 2 kHz Marker 1 [T1 ]
VBN 10 kHz 20.24 der
Ref 30 dBm Att 5 dB SWT 60 ms 951.026627772 MHz
30 Offget 3019 dB OBW T4.632768654 kHz
1 Temp |1 [T1 OPW]
- X a2 e |IPN
95%0.96099%940 MHz
FB= - M Temp |2 [T1 OBW]
ZTEJN 1 T2 +
10 OS5t
. IVL
/ U U \ 9%1.035628$709 MHz

T T

i R

Center 951 MHz 23.402436 kHz/ Span 234.02436 kHz

Date: 6.JUL.2021 11:18:09
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8.2.13 Bandwidth Plot, 99%, 956 MHz

® *RBW 2 kHz Marker 1 [T1 ]
4 VBW 10 kHz 20.39 dBRr
Ref 30 dBm Att 5 dB SWT 60 ms 956.026252733 MHz
30 Offpet 30}9 dB OBW T4.632768$654 kHz
1 Temp |1 [T1 OPW]
-0 FX e A |
9%5.96099%940 MHz
P - L /\/\ Terp (2 [T1 OpwW]
AID Y T2 S 2
. L T M
U u \\ 9%6.035628709 MHz

/
i T

T A

Center 956 MHz 23.402436 kHz/ Span 234.02436 kHz

Date: 6.JUL.2021 11:19:41
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8.2.14 Bandwidth Plot, 99%, 959 MHz

®

*RBW 2 kHz

Marker 1 [Tl ]

4 VBW 10 kHz 20.81 dBr
Ref 30 dBm *Att 20 dB SWT 60 ms 959.026344322 MHz
30 Offget 31|dB OBW 15.374031469 kHz
1 Temp |1 [T1 OPW]
L oy X 53 By
20 (’
9%8.960488517 MHz
™. /\ Teamp (2 [T1 OBW]
Aoy | 1 T2 -
10 U U TS5
/ \ 9%9.035857549 MHz
- \\
N AN Pk
=10 r\/ \
——20 /

Wy

Center 959 MHz

Date: 8.JUL.2021

18:18:43

22.83174545 kHz/

Span 228.3174545 kHz
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o
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8.2.15 Test Data: Emission Mask Measurement Plot, 174 MHz,

® “RBN 1 kHz Marker 1 [T1 ]
4VBN 1 kHz 111.59 dBuv
Ref 122 dBuV *Att O dB SWT 2 s 173.974358974 MHz
~ 120 O et 3T[aB
T|™MTT] CHIE “K PAS
110 !
VARDY

™ 100 IVL
™90

/ \ N
™80

. / \

: / \
J L

- 40
,ff”’/”’ \\\\\\“\\
| se0dzong 1l —

A D Y Lol B YT

Center 174 MHz 200 kHz/ Span 2 MHz

o

Date: 8.JUL.2021 17:15:37
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8.2.16 Test Data: Emission Mask Measurement Plot, 200 MHz,

® *RBN 1 kHz Marker 1 [T1 ]

VBN 1 kHz 111.48 dBuv
Ref 122 dBuvV * Attt 0 dB SWT 2 s 200.025641026 MHz
~ 1200 et TdB

IIMIT CHECK | PA$S

1 “
| Y N
110

YARD")

100 l VL

Al

70
Ie
2C

60 // \\

50 J \\

L | A

40 ‘/”””’ L \\\\\\\\\

| se0dzann IM —

30 |

U o i lulllﬂlulhlu BT | i

Center 200 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 17:17:03
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8.2.17 Test Data: Emission Mask Measurement Plot, 215 MHz,

® JRBN 1 kHz Marker 1 [T1 ]
VBN 1 kiHz 111.35 dBuY
Ref 122 dBavV “Att O dB SWT 2 s 214.971153846 MHz
120 O et TdB
IfIMITY CHECK | PAgS
1
: r o
110
e I
YARD")
~ 100 VL

/

70
< » =]
2C
60 // \\
50 J N \\
— 40 / \
| se0dzann —
™30 }
A A aman ll“‘l A hlml |
Center 215 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 17:17:54
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8.2.18 Test Data: Emission Mask Measurement Plot, 450.5 MHz,

® “RBW 1 kHz Marker 1 [Tl ]
4 VBN 1 kHz 14.54 dBr

Ref 29.4 dBm *Att 10 dB SWT 2 s 450.471955128 MHz

Offget 3014 dB

- o0 PN

o

/ \

|
=50 // \\
/ %ﬁ

e
PR N Y MMWWQMMM*

Center 450.5 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 09:20:47
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8.2.19 Test Data: Emission Mask Measurement Plot, 455.5 MHz,

® “RBW 1 kHz Marker 1 [Tl ]
4 VBN 1 kHz 15.54 dBr

Ref 29.4 dBm *Att 10 dB SWT 2 s 455.525641026 MHz

Offget 3014 dB

- o0 PN

——20 u
Ie

=30 / \ 2C
[~ —40 / \
1 : =

Mm/ ..M/ 1 \

422
—/0 MMM w W |
Center 455.5 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 09:21:33

Page 32 of 84

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

8.2.20 Test Data: Emission Mask Measurement Plot, 470 MHz,

®

Ref 22 dBm

*RBN 1 kHz
AVBW 1 kHz
*Att 10 dB SWT 2 s

20T Ot

et

n

10

ul
s B

=50

Center 470 MHz 200 kHz/

Date: 17.FEB.2003

02:13:55

Span 2 MHz

TIMCO

ENGINEERING,Inc.

o
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8.2.21 Test Data: Emission Mask Measurement Plot, 555 MHz,

® “RBN 1 kHz
VBN 1 kiHz

Ref 22 dBm *Att 10 dB SWT 2 s
207 OLrfetc 1 [aB
IIMTT CHE[CK PASS
| an BN
10
VARDY

JEFERYAN

. .
/ \

M s T —

Center 555 MHz 200 kHz/ Span 2 MHz

Date: 17.FEB.2003 02:16:08
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8.2.22 Test Data: Emission Mask Measurement Plot, 608 MHz,

® “RBN 1 kHz
VBN 1 kiHz

Ref 22 dBm *Att 10 dB SWT 2 s
207 OLrfetc 1 [aB
IrMTT CHECK PASS
C IVL

10
1 o
7TEW

\\\\\\
//////
o

5 ANILER
. IEFERIAS
M@/ J LI‘WM MM \\

o . WP\WWV Y.

Center 608 MHz 200 kHz/ Span 2 MHz

Date: 17.FEB.2003 02:17:18
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8.2.23 Test Data: Emission Mask Measurement Plot, 654 MHz,

® “RBN 1 kHz
VBN 1 kiHz

Ref 12 dBm *Att O dB SWT 2 s
10~ Orffetc 1 [aB

IrMTT CHECK PASS
I 1 14 N
C

AL MN
——10 ) IVL
20
/ \ PS

- / N' \41“‘” \
Center 654 MHz 200 kHz/ Span 2 MHz

Date: 17.FEB.2003 02:23:15
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8.2.24 Test Data: Emission Mask Measurement Plot, 657 MHz,

® “RBN 1 kHz
VBN 1 kiHz

Ref 12 dBm *Att O dB SWT 2 s

TIMCO

ENGINEERING,Inc.

10~ Orffetc 1 [aB
IIMTT CHE[CK PA{

n

ul
s B

A
__—=

|
iy
Qo

o

70 _—
eo0izz L )’“W

Center 657 MHz 200 kHz/

Date: 17.FEB.2003 02:24:37

Span 2 MHz
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8.2.25 Test Data: Emission Mask Measurement Plot, 942 MHz,

® “RBW 1 KkHz Marker 1 [T1 ]
4VBW 1 kHz 13.99 dRr
Ref 29.8 dBm *Att 20 dB SWT 2 s 9471 .971153846 MHz
Offget 31 |dB
TMTT CHE[CK PASS
-0 | 2 |
1
BV
A — 10
IVL
~C
=10
20
e
2C

TR

=50
/ \
/ \
ZA22NR W | 1
y (S st i
Center 942 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 18:24:44
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8.2.26 Test Data: Emission Mask Measurement Plot, 951 MHz,

® “RBW 1 KkHz Marker 1 [T1 ]
AVBW 1 kHz 14.40 dBr

Ref 29.8 dBm *Att 20 dB SWT 2 s 950.971153846 MHz

Offpet 31|dB

- oo PN

10

20
Ie
/ \ K
~—40 / d \
=50
/ \
= j -
Center 951 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 18:25:32
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8.2.27 Test Data: Emission Mask Measurement Plot, 956 MHz,

® “RBW 1 KkHz Marker 1 [T1 ]
4VBW 1 kHz 14.66 dRr
Ref 29.8 dBm *Att 20 dB SWT 2 s 955.971153846 MHz
Offget 31 |dB
TMTT CHE[CK PASS
-0 | 2 |
1
BV
A — 10
IVL
- \
=10
20
e
——30 / \ 2C

/ \

=50
/ \
- j -
ZA22NR I,
MMM W Mol giiuoe
Center 956 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 18:26:09
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8.2.28 Test Data: Emission Mask Measurement Plot, 959 MHz,

® *RBN 1 kHz Marker 1 [T1 ]
VBN 1 kHz 14.48 dBr
Ref 29.8 dBm *Att 20 dB SWT 2 s 959.025641026 MHz
Offpet 31|dB
IJIMIT CHECK | PA$S
- 20 PN
1
Y -
AT 10
{ IVL
i ’ \
~—10 u m
- —20
e
——30 / \ 2C
R |
—40 / \
- —50 — — |
e N \M
N WMMNM«MMJM
Center 959 MHz 200 kHz/ Span 2 MHz

Date: 8.JUL.2021 18:22:47
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8.3 Spurious Emissions ant antenna terminals (Conducted)

Limits from 2.1046(a), 74.867(e)(6)(iii) and test procedure from ANSI C63.26.
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831 Test Data: Spurious Emissions at antenna terminals (Conducted) 174 MHz, Below 1G,

@ 4 RBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -42.93 dBr
Ref 36 dBm sact 5 dB SWT 100 ms 628.477564103 MHz
Offget 31|dB Markgr 1 [T1|]
- 30 1t 10 o
173.01282¢513 Muz||IFN
B oo
VARD") ‘j;
IVL
~ 10
. .
——10
— =20 3
2C
——30
— —40
— 50
~—60
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 17.FEB.2003 01:13:47
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8.3.2 Test Data: Spurious Emissions at antenna terminals (Conducted) 174 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.82 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.567375000 GHz

Offget 31|dB

30

=X 20
71E)

VL

—10

- C BS

——10

——20 Ie
aC

B

T A MV VY TT T EOPNe v E e P2 TR WY SPTPRY T YTV TP FMPT FRMYTIYHEN

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:59:29
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8.3.3 Test Data: Spurious Emissions at antenna terminals (Conducted) 200 MHz, Below 1G,

® 4 RBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -41.94 dBr
Ref 36 dBm *Att 5 dB SWT 100 ms 266.282051282 MHz
Offget 31|dB Marker 1 [T1]]

I =l A4 I
30 TP oo

199.43910%564 Muz||IFN

1 .
YARDT) A 4
IVL
10
o PS
——10
— —20 3Iae
nC
=30
— —40
WWMAWMWWW VoAb AP ALt s a4l i

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 17.FEB.2003 01:15:20
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8.3.4 Test Data: Spurious Emissions at antenna terminals (Conducted) 200 MHz, Above 1G,

@ JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.71 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.296221154 GHz

Offget 31|dB

30
B oo
VARDT

VL

—10

- C BS

——10

——20 Ie
aC

1
L N TN I sl
[ OATRE AT I At I YT TTW TV FIV.M TNy T YW YPRRYYY Y WY | A ETOVNT T3 P ) R R NTNN | Y Y P
=50
~—60
Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:58:45
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8.3.5 TestData: Spurious Emissions at antenna terminals (Conducted) 215 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -41.56 dBr
Ref 36 dBm “att 5 dB SWT 100 ms 270.945512821 MHz
Offget 31|dB Markdr 1 [T1]]
— 30 +H—36—Rr
214.983974359 Miz|IFN
=X 20
71E) _‘l
IVL
~ 10
. .
- —10
— =20 3w
2C
——30
2
~ —40
— 50
— —60
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 17.FEB.2003 01:16:25
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8.3.6 Test Data: Spurious Emissions at antenna terminals (Conducted) 215 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.92 dmRr

Ref 36 dBm *Att 5 dB SWT 45 ms 4.245259615 GHz

Offget 31|dB

30

=X 20

10

=20

o

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:57:52
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8.3.7 Test Data: Spurious Emissions at antenna terminals (Conducted) 450.5 MHz, Below 1G,

@ JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -44.43 dBr
Ref 35.4 dBm “Att 5 dB SWT 100 ms 860.096153846 MHz
Offget 30}4 dB 1 Markgr 1 [T1]]
~ 30 . Z3 dHET

449.71153%462 vaz||IFN

B o0
ZTEIN
IVL
10
[ C
=
" —10

Y
-

— —30

— —40 >

o s A ST VA A At ALK st
— —50

~ —e0

Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.8 Test Data: Spurious Emissions at antenna terminals (Conducted) 450.5 MHz, Above 1G,

RBW 1 MHz Marker 1 [T1 ]
VBN 3 MHz —-40.68 drr
Ref 27 dBm *Att 5 dB SWT 45 ms 7.191346154 GHz
Offget 3014 dB
20 N
1 =3
10
7TEW
IVL
- C
~—10 BPS
20
—0 IE
aC
1
- MMMMWWMW
g e TN el
— =50
I~ —60
=70
Center 4.525 GHz 705 MHz/ Span 7.05 GHz
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8.3.9 TestData: Spurious Emissions at antenna terminals (Conducted) 455.5 MHz, Below 1G,

@ JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -43.42 dBr
Ref 35.4 dBm “Att 5 dB SWT 100 ms 880.304487179 MHz
Offget 30}4 dB 1 Markgr 1 [T1]]
~ 30 .33 dHET

455. 929487179 vuz||IFN

B o0
ZTEIN
IVL
10
[ C
=
- —10

Y
-

=30

Start 30 MHz 97 MHz/ Stop 1 GHz
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8.3.10 Test Data: Spurious Emissions at antenna terminals (Conducted) 455.5 MHz, Above 1G,

@ JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -40.68 dBRr

Ref 27 dBm *Att 5 dB SWT 45 ms 7.191346154 GHz

Offget 30{4 dB

<0 BN

10

R

Center 4.525 GHz 705 MHz/ Span 7.05 GHz

Date: 8.JUL.2021 09:26:32
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8.3.11 Test Data: Spurious Emissions at antenna terminals (Conducted) 470 MHz, Below 1G,

% 4 RBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz —41.77 dBr
Ref 36 dBm “Att 5 dB SWT 100 ms 177.676282051 MHz
Offget 31|dB Markegr 1 [T1]]
— 30 e e
N 4¢9.919871795 MvHz|[IFN
\ 4
1 .
VARDY
IVL
—10
- -
——10
——20 e
2C
30
| 2
—40 L
~—50
~ —60
Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.12 Test Data: Spurious Emissions at antenna terminals (Conducted) 470 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -39.24 dBEr

Ref 36 dBm *Att 5 dB SWT 45 ms 2.369778846 GHz

Offget 31|dB

30

=X 20

10

=20

o

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:53:55
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8.313 Test Data: Spurious Emissions at antenna terminals (Conducted) 555 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -42.12 dBr
Ref 36 dBm *Att 5 dB SWT 100 ms 785.480769231 MHz
Offget 31|dB Markgr 1 [T1]]
— 30 PO+
) 595416666667 Miz|[IFN
\ 4
=2 20
YARD
IVL
~ 10
- -
~—10
— =20 3w
2C
30
I 2
—40 l
~—50
~—60
Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.14 Test Data: Spurious Emissions at antenna terminals (Conducted) 555 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.42 dBr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.556076923 GHz

Offget 31|dB

30

=X 20
71E)

VL

—10

- C BS

——10

——20 Ie
aC

4

AT PRIl M Ml WYY T PYONTTR /2 VTR TV WP PREYIETN P PR W TRV VY PRy [
=50
~—60
Center 4.5955 GHz 705 MHz/ Span 7.05 GHz
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8.3.15 Test Data: Spurious Emissions at antenna terminals (Conducted) 608 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -43.45 dBr
Ref 36 dBm “att 5 dB SWT 100 ms 839.887820513 MHz
Offget 31|dB Markdr 1 [T1|]
— 30 To5 b
698.269230769 MHz||IFN
4
=X 20
71E)
IVL
~ 10
. .
——10
— =20 3w
2C
- 30
~ —40
A Al A b kBt i Aot At it 0t
- 50
~—60
Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.16 Test Data: Spurious Emissions at antenna terminals (Conducted) 608 MHz, Above 1G,

@ JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.81 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.171942308 GHz

Offget 31|dB

30

PN
B o
VARDY
™V
-10
. .
- 10
-0 TE
2c

VL WV il it e ATy PV YWYV ST W | WPV N IV T LY T PP

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:52:07
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8.3.17 Test Data: Spurious Emissions at antenna terminals (Conducted) 654 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -42.58 dBRr
Ref 36 dBm *Att 5 dB SWT 100 ms 917.612179487 MHz
Offget 31|dB Markgr 1 [T1]]

- 30 e

64$4.90384¢154 Mrz||IFN

=X 20
YARD
I VL
10
- -
~—10
=20 e
2C
~—30
R o
—40
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Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.18 Test Data: Spurious Emissions at antenna terminals (Conducted) 654 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.62 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 2.912086538 GHz

Offget 31|dB

30

=X 20

10

=20

o

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:51:10
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8.319 Test Data: Spurious Emissions at antenna terminals (Conducted) 657 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -42.58 dBRr
Ref 36 dBm *Att 5 dB SWT 100 ms 145.032051282 MHz
Offget 31|dB Markgr 1 [T1]]
— 30 H—63—Br
6$8.012820513 MHz||IFN
=2 20
YARD
1 IVL
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Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.20 Test Data: Spurious Emissions at antenna terminals (Conducted) 657 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -38.30 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 2.674826923 GHz

Offget 31|dB

30

=X 20

=20

o

Center 4.5955 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:50:17
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8.3.21 Test Data: Spurious Emissions at antenna terminals (Conducted) 942 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBN 300 kHz -31.64 dBr
Ref 36 dBm *Att 5 dB SWT 100 ms 945.592948718 MHz
Offpet 31|dB Markgr 1 [T1|] ;
30 - <t
942483974359 MHz||IFN
=X 20
YARD!
IVL
~ 10
- .
=10
— =20 3w
2C
~—30 y
~ —40
IAAARAAAAASAA Ao b A AP A g A A A s, o L ey

Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.22 Test Data: Spurious Emissions at antenna terminals (Conducted) 942 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -39.09 dBr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.587259615 GHz

Offget 31|dB

30

=X 20
71E)

VL

—10

- C BS

——10

——20 Ie
aC

Center 4.525 GHz 705 MHz/ Span 7.05 GHz
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8.3.23 Test Data: Spurious Emissions at antenna terminals (Conducted) 951 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -41.70 dBr
Ref 36 dBm *Att 5 dB SWT 100 ms 33.108974359 MHz
Offpet 31|dB Markgr 1 [T1|]
- 30 R
o1 .810891436| Mz || IFN
=X 20
YARD!
IVL
~ 10
. .
=10
— =20 3w
2C
=30
—40

Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.24 Test Data: Spurious Emissions at antenna terminals (Conducted) 951 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -37.92 dBEr

Ref 36 dBm *Att 5 dB SWT 45 ms 2.457451923 GHz

Offget 31|dB

30

=X 20

10

=20

o

Center 4.525 GHz 705 MHz/ Span 7.05 GHz

Date: 17.FEB.2003 01:44:36
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8.3.25 Test Data: Spurious Emissions at antenna terminals (Conducted) 956 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz —42.53 dRr
Ref 36 dBm AAtt 5 dB SWT 100 ms 987.564102564 MHz
Offget 31|cB Markdr 1 [T1|1
- 30 IS
o46.47435$974 M || IFN
=2 o0
YARD!
IVL
10
. -
- 10
——20 i » =)
2C
- 30
40 L

Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.26 Test Data: Spurious Emissions at antenna terminals (Conducted) 956 MHz, Above 1G,

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -37.58 dBRr

Ref 36 dBm *Att 5 dB SWT 45 ms 3.564663462 GHz

Offget 31|dB

~ 30
=X 20
71E)

VL

—10

- C BS

——10

——20 Ie
aC

Center 4.525 GHz 705 MHz/ Span 7.05 GHz
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8.3.27 Test Data: Spurious Emissions at antenna terminals (Conducted) 959 MHz, Below 1G,

® JRBN 100 kHz Marker 2 [T1 ]
VBW 300 kHz -45.85 dRr
Ref 36 dBm AAtt 5 dB SWT 100 ms 690.657051282 MHz
Offget 31|cB Markdr 1 [T1|]
— 30 —c4— YT
94$9.58333$333 rz||IFN
22 20
YARD!
IVL
~ 10
. _
=10
— =20 3w
2C
=30
~ —40
2
WWWMWWWMM&WWWAWMWLW

Center 515 MHz 97 MHz/ Span 970 MHz
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8.3.28 Test Data: Spurious Emissions at antenna terminals (Conducted) 959 MHz, Above 1G

® JRBN 1 MHz Marker 1 [T1 ]
VBN 3 MHz -40.25 dBRr

Ref 27.6 dBm *Att 5 dB SWT 45 ms 4.807451923 GHz

Offget 31|dB

20 o

o

44—

Center 4.525 GHz 705 MHz/ Span 7.05 GHz
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8.4 Radiated Emissions

Limits from 2.1046(a), 74.861(e)(6)(iii) and test procedure from ANSI C63.26.

Radiated Test Setup, 30 — 1000 MHz

RX Antenna

+ 1
o
Radiated Test Setup, Above 1000 MHz

o

—ti
J

Lt i

Spoctrum Analyrer | Recoiver
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8.41 Radiated Emissions Table 174-215 MHz

jlined EmisSion LD Antenna Coax Loss CAo::::l:;:n A Spurious
Frequency Frequency Detector Reading Polarity (dB) e Distance (m) Strength ERP (dBm) Lirr:,it (dBm) Margin (dB)

(MHz) (MHz) (dBuv) (dB/m) (dBpV/m)

174.00 348.00 PK 0.79 H 2.11 13.88 3.00 16.78 -80.60 -36.00 44.60
174.00 348.00 PK 1.12 \ 2.11 13.88 3.00 17.11 -80.27 -36.00 44.27
174.00 522.00 PK 0.20 H 2.74 17.12 3.00 20.06 -77.32 -54.00 23.32
174.00 522.00 PK 0.11 \ 2.74 17.12 3.00 19.97 -77.41 -54.00 23.41
174.00 696.00 PK 1.48 H 3.09 20.44 3.00 25.01 -72.37 -54.00 18.37
174.00 696.00 PK 0.64 \ 3.09 20.44 3.00 24.17 -73.21 -54.00 19.21
174.00 870.00 PK 0.29 H 3.52 22.70 3.00 26.51 -70.87 -54.00 16.87
174.00 870.00 PK 1.21 \ 3.52 22.70 3.00 27.43 -69.95 -54.00 15.95
174.00 1044.00 PK 13.17 H 3.77 26.79 3.00 43.73 -53.64 -30.00 23.64
174.00 1044.00 PK 11.59 Vv 3.77 26.79 3.00 42.15 -55.22 -30.00 25.22
174.00 1218.00 PK 11.67 H 4.03 28.18 3.00 43.88 -53.50 -30.00 23.50
174.00 1218.00 PK 11.44 \ 4.03 28.18 3.00 43.65 -53.73 -30.00 23.73
174.00 1392.00 PK 10.87 H 4.31 28.51 3.00 43.69 -53.69 -30.00 23.69
174.00 1392.00 PK 12.49 \ 4.31 28.51 3.00 45.31 -52.07 -30.00 22.07
174.00 1566.00 PK 12.25 H 4.59 27.86 3.00 44.70 -52.68 -30.00 22.68
174.00 1566.00 PK 11.89 \ 4.59 27.86 3.00 44.34 -53.04 -30.00 23.04
174.00 1740.00 PK 13.07 H 4.83 29.59 3.00 47.50 -49.88 -30.00 19.88
174.00 1740.00 PK 12.44 \ 4.83 29.59 3.00 46.87 -50.51 -30.00 20.51
e HrlEA LI Antenna Coax Loss CAo:::::;:n AL Spurious

Frequency Frequency Detector Reading Polarity (dB) Factor Distance (m) Strength ERP (dBm) Linr:’it (dBm) Margin (dB)

(MHz) (MHz) (dBuv) (dB/m) (dBpV/m)

200.00 400.00 PK 0.90 H 2.29 14.70 3.00 17.89 -79.49 -36.00 43.49
200.00 400.00 PK 0.25 \ 2.29 14.70 3.00 17.24 -80.14 -36.00 44.14
200.00 600.00 PK 0.99 H 2.86 18.40 3.00 22.25 -75.13 -54.00 21.13
200.00 600.00 PK 0.48 \ 2.86 18.40 3.00 21.74 -75.64 -54.00 21.64
200.00 800.00 PK 0.43 H 3.34 20.30 3.00 24.07 -73.31 -54.00 19.31
200.00 800.00 PK 0.70 \ 3.34 20.30 3.00 24.34 -73.04 -54.00 19.04
200.00 1000.00 PK 10.69 H 3.70 27.11 3.00 41.50 -55.87 -30.00 25.87
200.00 1000.00 PK 10.35 \ 3.70 27.11 3.00 41.16 -56.21 -30.00 26.21
200.00 1200.00 PK 10.24 H 4.00 28.05 3.00 42.29 -55.08 -30.00 25.08
200.00 1200.00 PK 11.08 \ 4.00 28.05 3.00 43.13 -54.24 -30.00 24.24
200.00 1400.00 PK 11.98 H 4.31 28.47 3.00 44.75 -52.62 -30.00 22.62
200.00 1400.00 PK 10.86 \ 4.31 28.47 3.00 43.63 -53.74 -30.00 23.74
200.00 1600.00 PK 11.61 H 4.65 28.07 3.00 44.34 -53.04 -30.00 23.04
200.00 1600.00 PK 12.41 \ 4.65 28.07 3.00 45.14 -52.24 -30.00 22.24
200.00 1800.00 PK 11.22 H 4.90 30.29 3.00 46.41 -50.97 -30.00 20.97
200.00 1800.00 PK 11.91 \ 4.90 30.29 3.00 47.10 -50.28 -30.00 20.28
200.00 2000.00 PK 10.25 H 5.18 31.31 3.00 46.74 -50.64 -30.00 20.64
200.00 2000.00 PK 11.71 \ 5.18 31.31 3.00 48.20 -49.18 -30.00 19.18
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L B on kel Antenna Coax Loss CAo::::tri‘:n FGE Spurious
Frequency Frequency Detector Reading Polarity (dB) i Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)

(MHz) (MHz) (dBuV) (dB/m) (dBpV/m)

215.00 430.00 PK 0.19 H 2.38 16.00 3.00 18.57 -78.81 -36.00 42.81
215.00 430.00 PK 0.51 \ 2.38 16.00 3.00 18.89 -78.49 -36.00 42.49
215.00 645.00 PK 0.70 H 2.96 19.90 3.00 23.56 -73.82 -54.00 19.82
215.00 645.00 PK 1.07 \ 2.96 19.90 3.00 23.93 -73.45 -54.00 19.45
215.00 860.00 PK 1.81 H 3.49 22.20 3.00 27.50 -69.88 -54.00 15.88
215.00 860.00 PK 0.58 \ 3.49 22.20 3.00 26.27 -71.11 -54.00 17.11
215.00 1075.00 PK 10.83 H 3.82 26.96 3.00 41.61 -55.77 -30.00 25.77
215.00 1075.00 PK 10.97 " 3.82 26.96 3.00 41.75 -55.63 -30.00 25.63
215.00 1290.00 PK 11.89 H 4.15 28.63 3.00 44.67 -52.71 -30.00 22.71
215.00 1290.00 PK 10.69 \ 4.15 28.63 3.00 43.47 -53.91 -30.00 23.91
215.00 1505.00 PK 10.70 H 4.50 27.77 3.00 42.97 -54.41 -30.00 24.41
215.00 1505.00 PK 12.30 \ 4.50 27.77 3.00 44,57 -52.81 -30.00 22.81
215.00 1720.00 PK 10.85 H 4.81 29.33 3.00 44.99 -52.39 -30.00 22.39
215.00 1720.00 PK 11.54 Vv 4.81 29.33 3.00 45.68 -51.70 -30.00 21.70
215.00 1935.00 PK 11.63 H 5.11 31.21 3.00 47.96 -49.42 -30.00 19.42
215.00 1935.00 PK 12.86 \ 5.11 31.21 3.00 49.19 -48.19 -30.00 18.19
215.00 2150.00 PK 12.48 H 5.35 31.24 3.00 49.07 -48.30 -30.00 18.30
215.00 2150.00 PK 12.60 \ 5.35 31.24 3.00 49.19 -48.18 -30.00 18.18

Page 73 of 84

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

8.4.2 Radiated Emissions Table 450-451MHz

Tuned Emission Meter antonng Field
F . Antenna Coax Loss Correction . Spurious .
requency Frequency Detector Reading Polarity (dB) Factor Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuv) (dB/m) (dBuV/m)
450.50 901.00 PK 2.42 H 3.54 21.80 3.00 27.76 -69.62 -36.00 33.62
450.50 901.00 PK 3.28 \ 3.54 21.80 3.00 28.62 -68.76 -36.00 32.76
450.50 1351.50 PK 16.24 H 4.26 28.75 3.00 49.25 -48.13 -30.00 18.13
450.50 1351.50 PK 15.11 \ 4.26 28.75 3.00 48.12 -49.26 -30.00 19.26
450.50 1802.00 PK 15.48 H 4.90 30.31 3.00 50.70 -46.68 -30.00 16.68
450.50 1802.00 PK 15.04 \ 4.90 30.31 3.00 50.26 -47.12 -30.00 17.12
450.50 2252.50 PK 19.59 H 5.43 31.25 3.00 56.26 -41.11 -30.00 11.11
450.50 2252.50 PK 18.24 \ 5.43 31.25 3.00 54.91 -42.46 -30.00 12.46
450.50 2703.00 PK 19.11 H 5.98 32.50 3.00 57.60 -39.78 -30.00 9.78
450.50 2703.00 PK 19.57 \ 5.98 32.50 3.00 58.06 -39.32 -30.00 9.32
450.50 3153.50 PK 19.71 H 6.54 32.77 3.00 59.01 -38.37 -30.00 8.37
450.50 3153.50 PK 18.11 \ 6.54 32.77 3.00 57.42 -39.96 -30.00 9.96
450.50 3604.00 PK 19.92 H 6.66 33.11 3.00 59.69 -37.68 -30.00 7.68
450.50 3604.00 PK 19.51 Y 6.66 33.11 3.00 59.28 -38.09 -30.00 8.09
450.50 4054.50 PK 18.00 H 7.18 33.38 3.00 58.56 -38.81 -30.00 8.81
450.50 4054.50 PK 18.72 \ 7.18 33.38 3.00 59.28 -38.09 -30.00 8.09
450.50 4505.00 PK 17.23 H 7.34 33.90 3.00 58.47 -38.90 -30.00 8.90
450.50 4505.00 PK 19.57 \ 7.34 33.90 3.00 60.81 -36.57 -30.00 6.57
8.4.3 Radiated Emissions Table 455-456MHz
L Antenna .
JEner Ell=s o Mett_er Antenna Coax Loss Correction _ FGE Spurious B
Frequency Frequency Detector Reading Polarity (dB) e Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuv) (dB/m) (dBpV/m)
455.50 911.00 PK 4.35 H 3.55 22.60 3.00 30.51 -66.87 -36.00 30.87
455.50 911.00 PK 4.33 \ 3.55 22.60 3.00 30.49 -66.89 -36.00 30.89
455.50 1366.50 PK 14.82 H 4.29 28.66 3.00 47.76 -49.61 -30.00 19.61
455.50 1366.50 PK 15.93 \ 4.29 28.66 3.00 48.88 -48.50 -30.00 18.50
455.50 1822.00 PK 16.05 H 4.92 30.55 3.00 51.52 -45.85 -30.00 15.85
455.50 1822.00 PK 16.27 \ 4.92 30.55 3.00 51.74 -45.63 -30.00 15.63
455.50 2277.50 PK 16.45 H 5.46 31.39 3.00 53.31 -44.07 -30.00 14.07
455.50 2277.50 PK 18.09 \ 5.46 31.39 3.00 54.94 -42.44 -30.00 12.44
455.50 2733.00 PK 17.99 H 6.06 32.43 3.00 56.47 -40.91 -30.00 10.91
455.50 2733.00 PK 19.81 \ 6.06 32.43 3.00 58.29 -39.09 -30.00 9.09
455.50 3188.50 PK 19.82 H 6.62 32.70 3.00 59.13 -38.24 -30.00 8.24
455.50 3188.50 PK 19.17 \ 6.62 32.70 3.00 58.49 -38.89 -30.00 8.89
455.50 3644.00 PK 18.02 H 6.62 33.19 3.00 57.83 -39.55 -30.00 9.55
455.50 3644.00 PK 18.59 \ 6.62 33.19 3.00 58.40 -38.98 -30.00 8.98
455.50 4099.50 PK 19.00 H 7.12 33.40 3.00 59.52 -37.86 -30.00 7.86
455.50 4099.50 PK 19.36 " 7.12 33.40 3.00 59.87 -37.50 -30.00 7.50
455.50 4555.00 PK 17.81 H 7.49 34.00 3.00 59.31 -38.07 -30.00 8.07
455.50 4555.00 PK 19.08 \ 7.49 34.00 3.00 60.58 -36.80 -30.00 6.80
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8.41 Radiated Emissions Table 470-608 MHz

Tuned Emission Meter LEERE Field
F N Antenna Coax Loss Correction . Spurious R
requency Frequency Detector Reading Polarity (dB) Factor Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)
470.00 940.00 PK 0.20 H 3.59 22.60 3.00 26.39 -70.99 -36.00 34.99
470.00 940.00 PK 0.82 \Y 3.59 22.60 3.00 27.01 -70.37 -36.00 34.37
470.00 1410.00 PK 11.72 H 4.31 28.39 3.00 44.42 -52.96 -30.00 22.96
470.00 1410.00 PK 11.95 \ 4.31 28.39 3.00 44.65 -52.73 -30.00 22.73
470.00 1880.00 PK 11.37 H 5.03 30.94 3.00 47.34 -50.03 -30.00 20.03
470.00 1880.00 PK 11.97 \ 5.03 30.94 3.00 47.94 -49.43 -30.00 19.43
470.00 2350.00 PK 12.53 H 5.58 31.93 3.00 50.03 -47.35 -30.00 17.35
470.00 2350.00 PK 13.06 \ 5.58 31.93 3.00 50.56 -46.82 -30.00 16.82
470.00 2820.00 PK 11.97 H 6.21 32.43 3.00 50.61 -46.77 -30.00 16.77
470.00 2820.00 PK 14.76 \ 6.21 32.43 3.00 53.40 -43.98 -30.00 13.98
470.00 3290.00 PK 12.51 H 6.70 32.63 3.00 51.84 -45.54 -30.00 15.54
470.00 3290.00 PK 12.94 \ 6.70 32.63 3.00 52.27 -45.11 -30.00 15.11
470.00 3760.00 PK 10.73 H 6.45 33.13 3.00 50.30 -47.07 -30.00 17.07
470.00 3760.00 PK 10.23 \% 6.45 33.13 3.00 49.80 -47.57 -30.00 17.57
470.00 4230.00 PK 10.60 H 7.10 33.33 3.00 51.03 -46.35 -30.00 16.35
470.00 4230.00 PK 9.53 \ 7.10 33.33 3.00 49.96 -47.42 -30.00 17.42
470.00 4700.00 PK 11.54 H 7.20 33.88 3.00 52.62 -44.76 -30.00 14.76
470.00 4700.00 PK 11.24 \ 7.20 33.88 3.00 52.32 -45.06 -30.00 15.06
.. Antenna 1
juncs HEE e Met_er Antenna Coax Loss Correction q AL Spurious s
Frequency Frequency Detector Reading Polarity (dB) ey Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuv) (dB/m) (dBuVv/m)
555.00 1110.00 PK 11.23 H 3.86 27.20 3.00 42.29 -55.08 -30.00 25.08
555.00 1110.00 PK 10.04 " 3.86 27.20 3.00 41.10 -56.27 -30.00 26.27
555.00 1665.00 PK 12.00 H 4.74 28.75 3.00 45.49 -51.89 -30.00 21.89
555.00 1665.00 PK 11.90 \ 4.74 28.75 3.00 45.39 -51.99 -30.00 21.99
555.00 2220.00 PK 12.08 H 5.39 31.28 3.00 48.75 -48.62 -30.00 18.62
555.00 2220.00 PK 12.27 \ 5.39 31.28 3.00 48.94 -48.43 -30.00 18.43
555.00 2775.00 PK 12.68 H 6.14 32.45 3.00 51.27 -46.11 -30.00 16.11
555.00 2775.00 PK 12.84 \% 6.14 32.45 3.00 51.43 -45.95 -30.00 15.95
555.00 3330.00 PK 11.60 H 6.72 32.63 3.00 50.96 -46.42 -30.00 16.42
555.00 3330.00 PK 12.89 \ 6.72 32.63 3.00 52.25 -45.13 -30.00 15.13
555.00 3885.00 PK 11.41 H 6.82 33.22 3.00 51.45 -45.93 -30.00 15.93
555.00 3885.00 PK 10.51 \% 6.82 33.22 3.00 50.55 -46.83 -30.00 16.83
555.00 4440.00 PK 11.29 H 7.28 33.76 3.00 52.33 -45.05 -30.00 15.05
555.00 4440.00 PK 11.11 \ 7.28 33.76 3.00 52.15 -45.23 -30.00 15.23
555.00 4995.00 PK 10.19 H 7.61 34.01 3.00 51.81 -45.57 -30.00 15.57
555.00 4995.00 PK 10.21 \ 7.61 34.01 3.00 51.83 -45.55 -30.00 15.55
555.00 5550.00 PK 11.46 H 8.06 34.40 3.00 53.92 -43.46 -30.00 13.46
555.00 5550.00 PK 10.89 \% 8.06 34.40 3.00 53.35 -44.03 -30.00 14.03
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L B on kel Antenna Coax Loss CAo::::tri‘:n FGE Spurious
Frequency Frequency Detector Reading Polarity (dB) i Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)

(MHz) (MHz) (dBuV) (dB/m) (dBpV/m)

608.00 1216.00 PK 10.74 H 4.03 28.17 3.00 42.93 -54.45 -30.00 24.45
608.00 1216.00 PK 11.70 \ 4.03 28.17 3.00 43.89 -53.49 -30.00 23.49
608.00 1824.00 PK 11.80 H 4.93 30.58 3.00 47.30 -50.07 -30.00 20.07
608.00 1824.00 PK 11.30 \" 4.93 30.58 3.00 46.80 -50.57 -30.00 20.57
608.00 2432.00 PK 12.69 H 5.61 31.85 3.00 50.15 -47.22 -30.00 17.22
608.00 2432.00 PK 11.25 \ 5.61 31.85 3.00 48.71 -48.66 -30.00 18.66
608.00 3040.00 PK 12.73 H 6.39 32.61 3.00 51.73 -45.65 -30.00 15.65
608.00 3040.00 PK 12.64 \ 6.39 32.61 3.00 51.64 -45.74 -30.00 15.74
608.00 3648.00 PK 10.40 H 6.62 33.19 3.00 50.21 -47.17 -30.00 17.17
608.00 3648.00 PK 10.16 \ 6.62 33.19 3.00 49.97 -47.41 -30.00 17.41
608.00 4256.00 PK 9.81 H 7.22 33.35 3.00 50.39 -46.99 -30.00 16.99
608.00 4256.00 PK 11.33 \ 7.22 33.35 3.00 51.91 -45.47 -30.00 15.47
608.00 4864.00 PK 10.38 H 7.26 33.94 3.00 51.58 -45.80 -30.00 15.80
608.00 4864.00 PK 10.48 \ 7.26 33.94 3.00 51.68 -45.70 -30.00 15.70
608.00 5472.00 PK 11.69 H 8.10 34.47 3.00 54.26 -43.12 -30.00 13.12
608.00 5472.00 PK 10.28 \ 8.10 34.47 3.00 52.85 -44.53 -30.00 14.53
608.00 6080.00 PK 9.07 H 8.63 35.21 3.00 52.91 -44.46 -30.00 14.46
608.00 6080.00 PK 9.37 \ 8.63 35.21 3.00 53.21 -44.16 -30.00 14.16
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8.4.2 Radiated Emissions Table 653-657MHz

LX) Eesion el Antenna Coax Loss CAo:‘::::;sn G Spurious
Frequency Frequency Detector Reading Polarity (dB) o Distance (m) Strength ERP (dBm) Lin:’it (dBm) Margin (dB)

(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)

654.00 1308.00 PK 11.07 H 4.19 28.69 3.00 43.95 -53.42 -30.00 23.42
654.00 1308.00 PK 10.21 Vv 4.19 28.69 3.00 43.09 -54.28 -30.00 24.28
654.00 1962.00 PK 11.76 H 5.14 31.31 3.00 48.21 -49.17 -30.00 19.17
654.00 1962.00 PK 12.07 \ 5.14 31.31 3.00 48.52 -48.86 -30.00 18.86
654.00 2616.00 PK 13.92 H 5.82 32.41 3.00 52.16 -45.22 -30.00 15.22
654.00 2616.00 PK 11.93 \ 5.82 32.41 3.00 50.17 -47.21 -30.00 17.21
654.00 3270.00 PK 11.99 H 6.67 32.66 3.00 51.32 -46.06 -30.00 16.06
654.00 3270.00 PK 13.45 \ 6.67 32.66 3.00 52.78 -44.60 -30.00 14.60
654.00 3924.00 PK 11.11 H 7.15 33.30 3.00 51.56 -45.82 -30.00 15.82
654.00 3924.00 PK 10.35 \ 7.15 33.30 3.00 50.80 -46.58 -30.00 16.58
654.00 4578.00 PK 9.74 H 7.53 34.03 3.00 51.30 -46.08 -30.00 16.08
654.00 4578.00 PK 9.78 \ 7.53 34.03 3.00 51.34 -46.04 -30.00 16.04
654.00 5232.00 PK 10.64 H 7.80 34.25 3.00 52.69 -44.69 -30.00 14.69
654.00 5232.00 PK 9.61 \ 7.80 34.25 3.00 51.66 -45.72 -30.00 15.72
654.00 5886.00 PK 10.00 H 8.43 35.00 3.00 53.44 -43.94 -30.00 13.94
654.00 5886.00 PK 9.66 \ 8.43 35.00 3.00 53.10 -44.28 -30.00 14.28
654.00 6540.00 PK 10.32 H 9.17 35.55 3.00 55.05 -42.33 -30.00 12.33
654.00 6540.00 PK 10.24 \ 9.17 35.55 3.00 54.97 -42.41 -30.00 12.41
e HrlEd LI Antenna Coax Loss CAO::::tri‘:n ACE Spurious

Frequency Frequency Detector Reading Polarity (dB) G Distance (m) Strength ERP (dBm) Lin:,it (dBm) Margin (dB)

(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)

657.00 1314.00 PK 10.75 H 4.21 28.70 3.00 43.65 -53.72 -30.00 23.72
657.00 1314.00 PK 9.94 " 4.21 28.70 3.00 42.84 -54.53 -30.00 24.53
657.00 1971.00 PK 11.84 H 5.15 31.31 3.00 48.30 -49.08 -30.00 19.08
657.00 1971.00 PK 11.49 \ 5.15 31.31 3.00 47.95 -49.43 -30.00 19.43
657.00 2628.00 PK 12.81 H 5.85 32.42 3.00 51.07 -46.30 -30.00 16.30
657.00 2628.00 PK 11.72 \ 5.85 32.42 3.00 49.98 -47.39 -30.00 17.39
657.00 3285.00 PK 11.94 H 6.69 32.64 3.00 51.27 -46.11 -30.00 16.11
657.00 3285.00 PK 13.43 \" 6.69 32.64 3.00 52.76 -44.62 -30.00 14.62
657.00 3942.00 PK 10.05 H 7.27 33.35 3.00 50.66 -46.71 -30.00 16.71
657.00 3942.00 PK 11.31 \ 7.27 33.35 3.00 51.92 -45.45 -30.00 15.45
657.00 4599.00 PK 9.71 H 7.55 34.06 3.00 51.31 -46.06 -30.00 16.06
657.00 4599.00 PK 10.36 \ 7.55 34.06 3.00 51.96 -45.41 -30.00 15.41
657.00 5256.00 PK 9.72 H 7.78 34.29 3.00 51.78 -45.59 -30.00 15.59
657.00 5256.00 PK 10.10 \ 7.78 34.29 3.00 52.16 -45.21 -30.00 15.21
657.00 5913.00 PK 9.82 H 8.46 35.03 3.00 53.31 -44.07 -30.00 14.07
657.00 5913.00 PK 10.27 \ 8.46 35.03 3.00 53.76 -43.62 -30.00 13.62
657.00 6570.00 PK 10.60 H 9.21 35.60 3.00 55.42 -41.96 -30.00 11.96
657.00 6570.00 PK 10.21 \ 9.21 35.60 3.00 55.03 -42.35 -30.00 12.35
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8.41 Radiated Emissions Table 941.5-956.25MHz

Tuned Emission Meter (AEEE Field
E . Antenna Coax Loss Correction . Spurious "
requency Frequency Detector Reading Polarity (dB) Factor Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)
942.00 1884.00 PK 13.15 H 5.04 30.95 3.00 49.14 -48.24 -30.00 18.24
942.00 1884.00 PK 11.67 Vv 5.04 30.95 3.00 47.66 -49.72 -30.00 19.72
942.00 2826.00 PK 12.15 H 6.21 32.41 3.00 50.76 -46.61 -30.00 16.61
942.00 2826.00 PK 12.83 \ 6.21 32.41 3.00 51.44 -45.93 -30.00 15.93
942.00 3768.00 PK 9.67 H 6.44 33.13 3.00 49.24 -48.14 -30.00 18.14
942.00 3768.00 PK 11.48 \ 6.44 33.13 3.00 51.05 -46.33 -30.00 16.33
942.00 4710.00 PK 10.51 H 7.15 33.88 3.00 51.54 -45.84 -30.00 15.84
942.00 4710.00 PK 11.09 \ 7.15 33.88 3.00 52.12 -45.26 -30.00 15.26
942.00 5652.00 PK 9.42 H 8.15 34.54 3.00 52.11 -45.27 -30.00 15.27
942.00 5652.00 PK 10.39 \ 8.15 34.54 3.00 53.08 -44.30 -30.00 14.30
942.00 6594.00 PK 10.59 H 9.20 35.66 3.00 55.44 -41.93 -30.00 11.93
942.00 6594.00 PK 10.69 \ 9.20 35.66 3.00 55.54 -41.83 -30.00 11.83
942.00 7536.00 PK 9.46 H 9.71 35.88 3.00 55.05 -42.32 -30.00 12.32
942.00 7536.00 PK 10.35 \ 9.71 35.88 3.00 55.94 -41.43 -30.00 11.43
942.00 8478.00 PK 10.20 H 10.25 35.94 3.00 56.38 -40.99 -30.00 10.99
942.00 8478.00 PK 9.47 \ 10.25 35.94 3.00 55.65 -41.72 -30.00 11.72
942.00 9420.00 PK 9.43 H 11.03 36.40 3.00 56.86 -40.52 -30.00 10.52
942.00 9420.00 PK 9.26 \ 11.03 36.40 3.00 56.69 -40.69 -30.00 10.69
S Antenna A
L BirfEEon Mett_er Antenna Coax Loss Correction . FGE Spurious R
Frequency Frequency Detector Reading Polarity (dB) G Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)
951.00 1902.00 PK 11.44 H 5.06 31.00 3.00 47.50 -49.88 -30.00 19.88
951.00 1902.00 PK 11.51 " 5.06 31.00 3.00 47.57 -49.81 -30.00 19.81
951.00 2853.00 PK 12.27 H 6.20 32.31 3.00 50.78 -46.60 -30.00 16.60
951.00 2853.00 PK 12.22 \ 6.20 32.31 3.00 50.73 -46.65 -30.00 16.65
951.00 3804.00 PK 10.59 H 6.38 33.15 3.00 50.12 -47.26 -30.00 17.26
951.00 3804.00 PK 9.57 \ 6.38 33.15 3.00 49.10 -48.28 -30.00 18.28
951.00 4755.00 PK 10.98 H 6.95 33.91 3.00 51.84 -45.54 -30.00 15.54
951.00 4755.00 PK 10.91 \" 6.95 33.91 3.00 51.77 -45.61 -30.00 15.61
951.00 5706.00 PK 10.11 H 8.07 34.61 3.00 52.79 -44.59 -30.00 14.59
951.00 5706.00 PK 10.22 \ 8.07 34.61 3.00 52.90 -44.48 -30.00 14.48
951.00 6657.00 PK 10.65 H 9.15 35.65 3.00 55.45 -41.93 -30.00 11.93
951.00 6657.00 PK 10.28 \ 9.15 35.65 3.00 55.08 -42.30 -30.00 12.30
951.00 7608.00 PK 9.35 H 9.93 35.86 3.00 55.14 -42.24 -30.00 12.24
951.00 7608.00 PK 10.00 \ 9.93 35.86 3.00 55.79 -41.59 -30.00 11.59
951.00 8559.00 PK 9.70 H 10.06 35.99 3.00 55.75 -41.63 -30.00 11.63
951.00 8559.00 PK 9.94 \ 10.06 35.99 3.00 55.99 -41.39 -30.00 11.39
951.00 9510.00 PK 9.46 H 10.72 36.54 3.00 56.72 -40.66 -30.00 10.66
951.00 9510.00 PK 8.93 \ 10.72 36.54 3.00 56.19 -41.19 -30.00 11.19
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8.41 Radiated Emissions Table 952.85-956.25MHz

LX) Eesion el Antenna Coax Loss CAo:‘::::;sn HEL Spurious
Frequency Frequency Detector Reading Polarity (dB) o Distance (m) Strength ERP (dBm) Lin:’it (dBm) Margin (dB)

(MHz) (MHz) (dBuv) (dB/m) (dBuV/m)

956.00 1912.00 PK 12.35 H 5.08 31.06 3.00 48.49 -48.89 -30.00 18.89
956.00 1912.00 PK 11.56 \ 5.08 31.06 3.00 47.70 -49.68 -30.00 19.68
956.00 2868.00 PK 12.60 H 6.20 32.28 3.00 51.08 -46.30 -30.00 16.30
956.00 2868.00 PK 12.34 \ 6.20 32.28 3.00 50.82 -46.56 -30.00 16.56
956.00 3824.00 PK 10.70 H 6.43 33.17 3.00 50.31 -47.07 -30.00 17.07
956.00 3824.00 PK 10.69 \ 6.43 33.17 3.00 50.30 -47.08 -30.00 17.08
956.00 4780.00 PK 10.14 H 7.03 33.92 3.00 51.09 -46.29 -30.00 16.29
956.00 4780.00 PK 10.67 \ 7.03 33.92 3.00 51.62 -45.76 -30.00 15.76
956.00 5736.00 PK 9.85 H 8.12 34.63 3.00 52.61 -44.77 -30.00 14.77
956.00 5736.00 PK 10.69 \ 8.12 34.63 3.00 53.45 -43.93 -30.00 13.93
956.00 6692.00 PK 9.63 H 9.13 35.72 3.00 54.48 -42.89 -30.00 12.89
956.00 6692.00 PK 10.64 \ 9.13 35.72 3.00 55.49 -41.88 -30.00 11.88
956.00 7648.00 PK 9.69 H 10.04 35.94 3.00 55.67 -41.71 -30.00 11.71
956.00 7648.00 PK 9.54 \ 10.04 35.94 3.00 55.52 -41.86 -30.00 11.86
956.00 8604.00 PK 10.35 H 10.13 36.04 3.00 56.52 -40.86 -30.00 10.86
956.00 8604.00 PK 9.64 \ 10.13 36.04 3.00 55.81 -41.57 -30.00 11.57
956.00 9560.00 PK 9.57 H 10.62 36.52 3.00 56.71 -40.67 -30.00 10.67
956.00 9560.00 PK 10.05 \ 10.62 36.52 3.00 57.19 -40.19 -30.00 10.19

8.4.1 Radiated Emissions Table 956.45-959.85MHz
e Emission oy Antenna Coax Loss CAo::::tri':n A Spurious
Frequency Frequency Detector Reading Polarity (dB) e Distance (m) Strength ERP (dBm) Lin?it (dBm) Margin (dB)

(MHz) (MHz) (dBuv) (dB/m) (dBpV/m)

959.00 1918.00 PK 11.00 H 5.09 31.10 3.00 47.19 -50.19 -30.00 20.19
959.00 1918.00 PK 10.21 Vv 5.09 31.10 3.00 46.40 -50.98 -30.00 20.98
959.00 2877.00 PK 11.25 H 6.20 32.26 3.00 49.71 -47.67 -30.00 17.67
959.00 2877.00 PK 10.99 \ 6.20 32.26 3.00 49.45 -47.93 -30.00 17.93
959.00 3836.00 PK 9.35 H 6.51 33.19 3.00 49.04 -48.34 -30.00 18.34
959.00 3836.00 PK 9.34 ) 6.51 33.19 3.00 49.03 -48.35 -30.00 18.35
959.00 4795.00 PK 8.79 H 7.07 33.93 3.00 49.79 -47.59 -30.00 17.59
959.00 4795.00 PK 9.32 \ 7.07 33.93 3.00 50.32 -47.06 -30.00 17.06
959.00 5754.00 PK 8.50 H 8.17 34.65 3.00 51.32 -46.05 -30.00 16.05
959.00 5754.00 PK 9.34 \ 8.17 34.65 3.00 52.16 -45.21 -30.00 15.21
959.00 6713.00 PK 8.28 H 9.14 35.76 3.00 53.18 -44.20 -30.00 14.20
959.00 6713.00 PK 9.29 \ 9.14 35.76 3.00 54.19 -43.19 -30.00 13.19
959.00 7672.00 PK 8.34 H 10.08 35.91 3.00 54.33 -43.05 -30.00 13.05
959.00 7672.00 PK 8.19 \ 10.08 35.91 3.00 54.18 -43.20 -30.00 13.20
959.00 8631.00 PK 9.00 H 10.21 36.03 3.00 55.24 -42.14 -30.00 12.14
959.00 8631.00 PK 8.29 \ 10.21 36.03 3.00 54.53 -42.85 -30.00 12.85
959.00 9590.00 PK 8.22 H 10.66 36.58 3.00 55.46 -41.92 -30.00 11.92
959.00 9590.00 PK 8.70 \ 10.66 36.58 3.00 55.94 -41.44 -30.00 11.44
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8.5 Frequency Stability

Limits from 2.1046(a), 74.861(e) (6) (iii) and test procedure from ANSI C63.26.

Test Setup
[T ey
i Environmental Chamber i
i |
] |
: i
External power E EUT i
supply ! !
; |
i i
: i
S N :
Spectrum ) Communication
Analyzer Attenuator Power Splitter Test Set
Test Results, Mode 1
Tuned Frequency (MHz) Max Deviation (kHz) Limit (ppm)
654 MHz 0.280 kHz 50 ppm
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Frequency Stability, Tabular Data

8.5.1  Frequency Stability Data

FCC Part 90 Limit 50.0 ppm
FCC Part 90 Limit, as ppb 50000 ppb (Parts per Billion)
FCC Part 90 Limit, as % 0.00500 %
Strictest Combined Limit, as Hz 32699.948 Hz
Combined Lower Limit 653.966260 MHz
Combined Upper Limit 654.031660 MHz
Rated Supply Voltage 13.8 [1AC (® DC

Temperature / Voltage Variation

Temperature (°C) Supplied Voltage (V) Frequency (MHz) Deviation (kHz)
-30 13.8 653.998680 0.280
-20 13.8 653.998720 0.240
-10 13.8 653.998840 0.120
0 13.8 653.998900 0.060
+10 13.8 653.998920 0.040
+20 (reference) 13.8 653.998960 0.000
+20 11.7 653.999040 -0.080
+20 15.9 653.999040 -0.080
+30 13.8 653.998880 0.080
+40 13.8 653.998920 0.040
+50 13.8 653.998940 0.020
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8.5.2  Frequency Stability Plot

Frequency Stability
654.020 (5 S 5 ™) — a a ™) ™) %)
= = = g = g - ~ = = =
- ) e > 2 : S : 2 2 2
ﬂ ﬂ ﬂ « — N — — — — —
® ® ® 2 ® < © © ® ® ®
& S = S Z § § § & § 2
654.000 e L . . ° . . ° ]
T
s 653.980 -
653.960 -
653.940 -
653.920
----- Series1 ~ &= easurement e Combined Lower Limit e Combined Upper Limit
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9. ANNEX-A - Photographs of the EUT

Photographs of the EUT and any manufacturer supplied accessories to be used with the EUT are in a
separate document.

10. ANNEX-B — Test Setup Photographs
Test setup photographs are located in a separate document.

1. History of Test Report Changes

Test Report # Revision # Description Date of Issue
TR_2949-21_PT 74H_1 1 Initial release 7/1/2021
TR_2949-21_PT 74H_2 2 Updated Pages 13, 42-70 & 79 8/3/2021
TR_2949-21_PT 74H_3 3 Updated page 80 8/31/2021
TR_2949-21_PT 74H_4 4 Updated page 9 9/7/2021
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END OF TEST REPORT
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